



Report No: 2022250368
Applicant: BRİMAN KİMYASAL ÜRÜNLER ÜRETİMİ VE DAN. SAN. VE TİC. LTD. ŞTİ.
Erenler OSB Mah. Cumhuriyet Bulvarı NO:5 Merkez/AKSARAY
Contact Person : Ömer ÇELİK
Contact Telephone: 0533 142 40 06
Contact e-mail: ocelik@brimankimya.com
Sample Accepted on: 21.03.2022
Report Date: 25.03.2022
Total number of pages: 6 (Pg)

Sample ID: POLİÜRETAN SPREY KÖPÜK / BRİMAN SF POLY 330 PLUS

	TEST	METHOD	RESULT
*	Fire behaviour of building materials and elements Part 1: Classification of building materials requirements and testing	DIN 4102-1	PASS B2



Seal

K. rveli

Customer Representative
Merve Nur KIRVELİ

M. Özlü

Laboratory Manager
Merve ÖZLÜ